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FCC Test Report

ANNEX 1 5.8GWIFI
FCC ID: 2BKP3-V1

Guangzhou Weijie Electronic Technology Co., Ltd

No.07, 15/ F, Guangzhou Zhanwang Digital Plaza, No.8 Shipai West Road, Tianhe District,
Guangzhou

Guangzhou Weijie Electronic Technology Co., Ltd

No.07, 15/ F, Guangzhou Zhanwang Digital Plaza, No.8 Shipai West Road, Tianhe District,
Guangzhou

Projector

N/A

V1
Vipro, HY300, HY300A, C3, C1, C5, C6, C8

Aug. 21, 2024
Aug. 21, 2024 - Sep.05, 2024
Sep.05, 2024

Shenzhen DL Testing Technology Co., Ltd.

101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
Street, Longgang District, Shenzhen, Guangdong, China

FCC PART 15 E 15.407
ANSI C63.10:2013

Pass



Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT a 5745 Antl 81.82 0.87
NVNT a 5785 Antl 77.27 1.12
NVNT a 5825 Antl 81.82 0.87
NVNT ac20 5745 Antl 96.32 0.16
NVNT ac20 5785 Antl 97.04 0.13
NVNT ac20 5825 Antl 97.06 0.13
NVNT ac40 5755 Antl 94.29 0.26
NVNT ac40 5795 Antl 94.2 0.26
NVNT n20 5745 Antl 97.01 0.13
NVNT n20 5785 Antl 97.01 0.13
NVNT n20 5825 Antl 97.01 0.13
NVNT n40 5755 Antl 94.2 0.26
NVNT n40 5795 Antl 94.2 0.26




Duty Cycle NVNT a 5745MHz Ant1

= Keysight Spectrum Analyzes - Swept SA

Rl For -+
Center Freq 5.745000000 GHz Avg Type: Log-Pwr
PNO: Fast ~s— 1rig: FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 110.0 ps|

Ref Offset .46 dB
1.97 dBm

Ref 20.00 dBm

Center 5.745000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

FUNCTION VALUE

Duty Cycle NVNT a 5785MHz Ant1

[ Keysight Spectrum Analyzer - Swept 54
Center Freq 5.785000000 GHz Avg Type: Log-Pwr

PNO: Fast ~s— 1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.44 dB
Ref 20.00 dBm

Center 5.785000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

FUNCTION | FUNCTION WIDTH FUNCTION VALUE

sG STATUS

Duty Cycle NVNT a 5825MHz Antl

[ Keysight Spectrum Analyzer - Swept 54
Center Freq 5.825000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun
IFGain:Low #Atten: 30 dB
et s Mkr1 150.0 ps|
Ref Offset8.64 dB |13
Ref 20,00 dBm 3.69 dBm

Center 5.825000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Y FUNCTION | FUNCTION WIDTH FUNCTION VALUE

69 dBm
-8.75 dBm|
1.07 dBm|

sG STATUS




Duty Cycle NVNT ac20 5745MHz Antl

= Keysight Spectrum Analyzes - Swept SA

RL
Center Freq 5.745000000 GHz

‘Mu Type: Log-Pwr
PNO: Fast ~#—  1rig: FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 250.0 ps|
Ref Offset8.46 dB
Ref 20,00 dBm 2.19 dBm

B3

Span 0 Hz,

Center 5.745000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Res BW 1.0 MHz

¥ Fi

9 dBm
10.41 dBm |
-0.19 dBm]

STATUS

Duty Cycle NVNT ac20 5785MHz Antl

[ Keysight Spectrum Analyzes - Swept SA
Rl RF .

Center Freq 5.785000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun

IFGain:Low #Atten: 30 dB

otB Mkr1 720.0 ps|
Ref Offset8.44 dB
Ref 20,00 dBm -0.93 dBm

Span 0 Hz,

Center 5.785000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Res BW 1.0 MHz

MKF| M

¥

0.93 dBm
1087 dBm |
-0.31dBm]

STATUS

Duty Cycle NVNT ac20 5825MHz Antl

e Keysight Spectrum Analyzes - Swept SA o ||
RL EE NSEIN T 09:57:50 A Aug 28, 2024
TRACE]

Center Freq 5.825000000 GHz

Avg Type: Log-Pwr

Trig: Free Run

PNO: Fast ~—
#Atten: 30 dB

IFGain:Low
Ref Offset 8.64 dB F-1kr1ﬂ1.‘_’-’4f.l ms
Ref 20.00 dBm 2.

Span 0 Hz,
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Center 5.825000000 GHz
Res BW 1.0 MHz

FUNCTION WIDTH! FUNC ALUE

STATUS




Duty Cycle NVNT ac40 5755MHz Antl

= Keysight Spectrum Analyzes - Swept SA

RL
Center Freq 5.755000000 GHz

Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun
IFGain:Low #Atten: 30 dB
Ref Offset8.39 dB Mkr1 380.0 ps|
Ref 20,00 dBm - Bm

Span 0 Hz,

Center 5.755000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Res BW 1.0 MHz

i NIDTH FUN ALUE

2053 dBm | I T
-8.22 dBm|

STATUS

Duty Cycle NVNT ac40 5795MHz Antl

[ Keysight Spectrum Analyzes - Swept SA
Rl RF .

Center Freq 5.795000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun

IFGain:Low #Atten: 30 dB

Ref Offset8.48 dB Mkr1 Gflq. 00 ps
Ref 20,00 dBm 2 dBm

Span 0 Hz,

Center 5.795000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Res BW 1.0 MHz

MKF| M

¥

52 dBm
2052 dBm |
-8.08 dBm|

STATUS

Duty Cycle NVNT n20 5745MHz Antl

e Keysight Spectrum Analyzes - Swept SA o ||
RL EE NSEIN T 09:4119 AM Aug 28, 2024
TRACE]

Center Freq 5.745000000 GHz

Avg Type: Log-Pwr

Trig: Free Run

PNO: Fast ~—
#Atten: 30 dB

IFGain:Low
Ref Offset 8.46 dB Mkr1 1.0_'TCI ms
Ref 20,00 dBm 1.17 dBm

Span 0 Hz,
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Center 5.745000000 GHz
Res BW 1.0 MHz

FUNCTION WIDTH FUNC ALE

STATUS




Duty Cycle NVNT n20 5785MHz Antl

= Keysight Spectrum Analyzes - Swept SA

RL
Center Freq 5.785000000 GHz

Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun
IFGain:Low #Atten: 30 dB
Ref Offset8.44 dB Mkr1 300.0 ps|
Ref 20,00 dBm - Bm

Span 0 Hz,

Center 5.785000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Res BW 1.0 MHz
¥

od N [1[t[  3000ps  -150dBm | | 0}

10.00 dBm.|

STATUS

Duty Cycle NVNT n20 5825MHz Ant1

[ Keysight Spectrum Analyzes - Swept SA
Rl RF .

Center Freq 5.825000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun

IFGain:Low #Atten: 30 dB

otB Mkr1 220.0 ps|
Ref Offset .64 dB ~
Ref 20.00 dBm 2.26 dBm

Span 0 Hz,

Center 5.825000000 GHz
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Res BW 1.0 MHz

MKF| M

STATUS

Duty Cycle NVNT n40 5755MHz Antl

e Keysight Spectrum Analyzes - Swept SA o ||
RL EE NSEIN T 09:48:05 AM Aug 28, 2024
TRACE]

Center Freq 5.755000000 GHz

Avg Type: Log-Pwr

Trig: Free Run

PNO: Fast ~—
#Atten: 30 dB

IFGain:Low
et 8 Mkr1 30.00 ps|

Ref Offset .39 dB
Ref 20,00 dBm -7.02 dBm

Span 0 Hz,
#VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

Center 5.755000000 GHz
Res BW 1.0 MHz

¥ FUNCTIO FUNCTION WIDTH FUNC ALUE -

Ty I X -1
70.00 s -20.05 dBm | L !
-5.53dBm, ! Il

STATUS




Duty Cycle NVNT n40 5795MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Rl e o
Center Freq 5.795000000 GHz Avg Type: Log-Pwr
PNO: Fast ~#—  1rig: FreeRun
IFGain:Low #Atten: 30 dB
kr1 310.0 ps

Ref Offset8.48 dB o
n -8.56 dBm

Ref 20,00 dBm

Center 5.795000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts)

¥ Fi

.56 dBm
20.79 dBm |
-6.70 dBm|

sG STATUS




Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 8.251 0.87 9.121 30 Pass
NVNT a 5785 Antl 7.968 1.12 9.088 30 Pass
NVNT a 5825 Antl 8.863 0.87 9.733 30 Pass
NVNT ac20 5745 Antl 8.583 0.16 8.743 30 Pass
NVNT ac20 5785 Antl 8.011 0.13 8.141 30 Pass
NVNT ac20 5825 Antl 8.914 0.13 9.044 30 Pass
NVNT ac40 5755 Antl 8.418 0.26 8.678 30 Pass
NVNT ac40 5795 Antl 7.781 0.26 8.041 30 Pass
NVNT n20 5745 Antl 9.234 0.13 9.364 30 Pass
NVNT n20 5785 Antl 8.563 0.13 8.693 30 Pass
NVNT n20 5825 Antl 8.893 0.13 9.023 30 Pass
NVNT n40 5755 Antl 8.163 0.26 8.423 30 Pass
NVNT n40 5795 Antl 8.996 0.26 9.256 30 Pass




Power NVNT a 5745MHz Antl

N 09:36:20 Aug 28, 2024
Freq: 5.745000000 GHz Radio Std: None
ig: Free Run ‘AvglHold: 100100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

RL RE
Center Freq 5.745000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

8.25 dBm /20 MHz -64.76 dBm /Hz

Power NVNT a 5785MHz Ant1

[ Keysight Specirumm Anabyos - Chaneel Power e ]
AL NSEIN 1] 09:37:55 AM A 28, 2024

Center Freq; 6.785000000 GHz Radio Std: None

s Trig: FreeRun ‘AvglHold: 100100

HIFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 5.785000000 GHz

Ref Offset8.44 dB
Ref 28.44 dBm

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.97 dBm /20 MHz -65.04 dBm /Hz

sG STATUS

Power NVNT a 5825MHz Ant1

7] 09:39:27 AM A 28, 2024
Freq; 5.826000000 GHz Radio Std: None

s~ Trig: FreeRun ‘AvglHold: 100100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

RL RE
Center Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.86 dBm /20 MHz -64.15 dBm /Hz




Power NVNT ac20 5745MHz Antl

[ Keysight Spectrum Analyzes - Channel Power ===
N 09:53:00 AM Aug 28, 2024
Freq: 5.745000000 GHz Radio Std: None
ig: Free Run ‘AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

RL RE
Center Freq 5.745000000 GHz

Ref Offset 8.46 dB
Ref 28.46 dBm

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.58 dBm /20 MHz -64.43 dBm /Hz

Power NVNT ac20 5785MHz Antl

= Keysight Spectrum Analyzes - Channel Power o || aF |
RL N N N 09:55:26 AM Aug 28, 2024

Center Freq; 6.785000000 GHz Radio Std: None

—s~  Trig: Free Run ‘AvglHold: 100100

AFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 5.785000000 GHz

Ref Offset8.44 dB
Ref 28.44 dBm

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.01 dBm /20 MHz -65.00 dBm /Hz

sG STATUS

Power NVNT ac20 5825MHz Antl

N 09:58:03 AM Aug 28, 2024
Freq; 5.826000000 GHz Radio Std: None
ig: Free Run ‘AvglHold: 100100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

Ref Offset 8.64 dB
Ref 28.64 dBm

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.91 dBm /20 MHz -64.10 dBm /Hz




Power NVNT ac40 5755MHz Antl

[ Keysight Spectrum Analyzes - Channel Power ===
N 10:00:42 AM Aug 28, 2024
Freq: 5.765000000 GHz Radio Std: None
s~ Trig: FreeRun ‘AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

RL RE
Center Freq 5.755000000 GHz

Ref Offset 8.39 dB
Ref 28.39 dBm

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.42 dBm /40 MHz -67.60 dBm /Hz

Power NVNT ac40 5795MHz Antl

= Keysight Spectrum Analyzes - Channel Power o || aF |
AL NSEIN 1] 10:04:41 AM Aug 28, 2024

Center Freq; 5.795000000 GHz Radio Std: None

—s~  Trig: Free Run ‘AvglHold: 100100

AFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 5.795000000 GHz

Ref Offset 8.48 dB
Ref 28.48 dBm

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

7.78 dBm /40 MHz -68.24 dBm /Hz

sG STATUS

Power NVNT n20 5745MHz Antl

N 09:41; Au 28, 2024
Freq: 5.745000000 GHz Radio Std: None
ig: Free Run ‘AvglHold: 100100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

Ref Offset 8.46 dB
Ref 28.46 dBm

ot L

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.23 dBm /20 MHz -63.78 dBm /Hz




Power NVNT n20 5785MHz Antl

[ Keysight Spectrum Analyzes - Channel Power ===
N 09:44; Au 28, 2024
Freq: 5.785000000 GHz Radio Std: None
s~ Trig: FreeRun ‘AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

RL RE
Center Freq 5.785000000 GHz

Ref Offset8.44 dB
Ref 28.44 dBm

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.56 dBm /20 MHz -64.45 dBm /Hz

Power NVNT n20 5825MHz Antl

= Keysight Spectrum Analyzes - Channel Power o || aF |
RL N N N 09:46:07 AM Aug 28, 2024
Center Freq; 5.825000000 GHz Radio Std: None
—s~  Trig: Free Run ‘AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

Center 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.89 dBm /20 MHz -64.12 dBm /Hz

sG STATUS

Power NVNT n40 5755MHz Antl

N 09:48:15 AM Aug 28, 2024
Freq: 5766000000 GHz Radio Std: None
ig: Free Run ‘AvglHold: 100100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

Ref Offset 8.39 dB
Ref 28.39 dBm

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

8.16 dBm /40 MHz -67.86 dBm /Hz




Power NVNT n40 5795MHz Antl

(R ==
N 10:13:38 AM Aug 28, 2024
Freq: 5795000000 GHz Radio Std: None
—s~  Trig: Free Run ‘AvglHold: 100100
MFGain:Low #Atten: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

RL
Center Freq 5.795000000 GHz

Ref Offset 8.48 dB
Ref 28.48 dBm

#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

9.00 dBm /40 MHz -67.02 dBm /Hz

v STATUS




-6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 15.717 0.5 Pass
NVNT a 5785 Antl 16.009 0.5 Pass
NVNT a 5825 Antl 15.335 0.5 Pass
NVNT ac20 5745 Antl 14.834 0.5 Pass
NVNT ac20 5785 Antl 13.507 0.5 Pass
NVNT ac20 5825 Antl 13.836 0.5 Pass
NVNT ac40 5755 Antl 35.317 0.5 Pass
NVNT ac40 5795 Antl 35.351 0.5 Pass
NVNT n20 5745 Antl 15.973 0.5 Pass
NVNT n20 5785 Antl 16.269 0.5 Pass
NVNT n20 5825 Antl 15.655 0.5 Pass
NVNT n40 5755 Antl 35.101 0.5 Pass
NVNT n40 5795 Antl 35.351 0.5 Pass

-6dB Bandwidth NVNT a 5745MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

RL a
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

F
\.«.,»Jﬁ,-n‘w‘ﬁ-"\‘-.v‘wf

H#Res BW 100 kHz
Occupied Bandwidth
16.319 MHz

-38.090 kHz
15.72 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
s Trig: FreeRun ‘Avg|Hold: 100100
#Atten: 30 dB

#VBW 300 kHz

Total Power 15.7 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

STATUS

==
09:36:35 AM Aug 28, 2024
Radio Std: None

Radio Device: BTS

Mkr3 5.75282 GHz|
-7.8496 dBm

N,
-
A g )

Span 30 MHz|
Sweep 3.333 ms

-6dB Bandwidth NVNT a 5785MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
AL R E

Center Freq 5.?8500000 GHz

#IFGain:Low

Ref Offset8.44 dB
Ref 28.44 dBm

‘"J,\I'
U-p_.w’.""h«"f\'-.r'\.n'

H#Res BW 100 kHz
Occupied Bandwidth
16.325 MHz

-46.169 kHz
16.01 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.785000000 GHz
s Trig: FreeRun
#Atten: 30 dB

P Ve

#VBW 300 kHz

Total Power 15.4 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

STATUS

Avg|Hold: 100/100

==
09:38:12 AM Aug 26, 2024
Radio Std: None

Radio Device: BTS

Mkr3 5.792959 GHZ
-9.8013 dBm

.
.l“‘\r.,

L'
', .
Mg ety

Span 30 MHz|
Sweep 3.333 ms




-6dB Bandwidth NVNT a 5825MHz Ant1

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

lh-m.‘fw'k“'i\“'f’

#Res BW 100 kHz

Occupied Bandwidth

ig: Free Run AV

#IFGain:Low #Atten: 30 dB

#VBW 300 kHz

Total Power

16.275 MHz

Transmit Freq Error
x dB Bandwidth

-33.535 kHz

% of OBW Power

15.34 MHz x dB

Freq: 5.825000000 GHz

===
09:39:45 AM AuQ 28, 2024
Radio Std: None

g|Hold: 100/100
Radio Device: BTS

Mkr3 5.832634 GHZ]
-9.4432 dBm

N W Wy

Span 30 MHz|
Sweep 3.333 ms

16.3 dBm

99.00 %
-6.00 dB

-6dB Bandwidth NVNT ac20 5745MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 5.745000000 GH.

Ref Offset 8.46 dB
Ref 28.46 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

2
Trig: Free Run

#IFGain:Low #Atten: 30 dB

W TSRS B PR

#VBW 300 kHz

Total Power

17.536 MHz

Transmit Freq Error
x dB Bandwidth

sG

% of OBW Power
x dB

-54.544 kHz
14.83 MHz

Center Freq; 6.745000000 GHz
‘AvglHold: 100100

PR T e

09:53:27 AM Au
Radio Std: None

Radio Devi TS

Mkr3 5.752362 GHZ]
-11.143 dBm

",
‘L‘J"i, LT,

Span 30 MHz|
Sweep 3.333 ms

14.5 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac20 5785MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

Ref Offset8.44 dB
Ref 28.44 dBm

L.mlw'.w"\v

#Res BW 100 kHz

Occupied Bandwidth
17.528 MHz

-69.829 kHz
13.51 MHz

Transmit Freq Error
x dB Bandwidth

RL RE
Center Freq 5.785000000 GHz

ig: Free Run

#IFGain:Low #Atten: 30 dB

N

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Freq: 5.785000000 GHz

Wi o

===
09:55:54 AM AuQ 28, 2024
Radio Std: None

‘AvglHold: 100100
Radio Device: BTS

Mkr3 5.791684 GHZ]
-10.819 dBm

i S

"-"Iv"’ma»“m.:l

Span 30 MHz|
Sweep 3.333 ms

13.9 dBm

99.00 %
-6.00 dB




-6dB Bandwidth NVNT ac20 5825MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.64 dBm

R e

i

L

#Res BW 100 kHz

Occupied Bandwidth
17.492 MHz
-48.451 kHz
13.84 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.825000000 GHz

b ytviate | e
\/

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

nntall s

#VBW 300 kHz

Total Power

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS

TN A

===
09:58:31 AM Aug 28, 2024
Radio Std: None

3187 GHZ
.9860 dBm

0
M
LA NET PPN

Span 30 MHz|
Sweep 3.333 ms

-6dB Bandwidth NVNT ac40 5755MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 5.755000000 GHz

#IFGain:Low

Ref Offset 8.39 dB
Ref 28.39 dBm

;l:ahﬁvﬁwrm«a\«Wm'nM
f

!

.
Loty

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.982 MHz
-41.970 kHz
35.32 MHz

Transmit Freq Error
x dB Bandwidth

sG

Center Freq; 6.755000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Al
oomtnd it

b

#VBW 300 kHz
Total Power 14.6 dBm
99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS

10:01:12 AM A
Radio Std: None
Radio Device: BTS

Mkr3 5.772616 GHZ]
-13.805 dBm

s

{
(R

Span 60 MHz|
Sweep 6 ms|

-6dB Bandwidth NVNT ac40 5795MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.795000000 GHz

#IFGain:Low

Center Freq; 6.795000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Std: None

Radio Device: BTS

= Mkr3 5.81265 GHz,
Ref 2648 dBm -14.226 dBm

”
Lplaadvaeebepinrmanmgbis aotmsdsinlngin IanNWmMM'Fm‘&m [
%

Fedai

Span 60 MHz|

#Res BW 100 kHz #VBW 300 kHz Sweep 6 ms

Total Power 14.0 dBm

Occupied Bandwidth
36.028 MHz
-24.867 kHz
35.35 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS




-6dB Bandwidth NVNT n20 5745MHz Antl

[ FaysgHt Speckern Arayen - Occuped W =
N N] N 09:41:47 AM Aug 28, 2024
Center Freq: 6.746000000 GHz Radio Std: None
s Trig: FreeRun Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Devi TS
RefOffset6.46 dB Mkr3 5.75294 GHZ]
Ref 28.46 dBm -10.919 dBm

RL RE
Center Freq 5.745000000 GHz

At

i 3
FPPUITS P o ims | poteirdeptionl] pebefhtn
et atadaalf et girameat S

B

Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms
Occupied Bandwidth Total Power
17.534 MHz
Transmit Freq Error -46.071 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.97 MHz x dB -6.00 dB

sG STATUS

-6dB Bandwidth NVNT n20 5785MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 5.785000000 GHz

LeEd N 09:44:45 AM Aug 28, 2024
Center Freq: 5.785000000 GHz Radio Std: None
s~ Trig: FreeRun ‘AvglHold: 100100

AFGain:Low #Aten: 30 dB Radio Device: BTS
Ref Offset8.44 dB Mkr3 5.793079 GHZ|
Ref 28.44 dBm -10.087 dBm

(Jﬂhn‘-l\.w"#»"..w,wm\'.\‘sw.-ﬂ

Center 5.785 GHz ] Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 14.4 dBm
17.540 MHz

Transmit Freq Error -55.844 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.27 MHz x dB -6.00 dB

sG STATUS

-6dB Bandwidth NVNT n20 5825MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

AL EE T o
Center Freq 5.825000000 GHz Center Freq: 6.826000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100/100

AFGainLow #Amen: 30 dB Radio Device: BTS
- MKr3 5.832787 GHzZ

Ref Offset8.64 dB
Ref 26,64 dBm -10.572 dBm

3
ptut | Pl il s
*’1\“,\ v rs g, -»v-'.!..,

T e Wb

Span 30 MHz|

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 14.7 dBm
17.511 MHz

Transmit Freq Error -40.245 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.65 MHz x dB -6.00 dB

sG STATUS




-6dB Bandwidth NVNT n40 5755MHz Ant1

T )

[ Keysight Spectrum Analyzer - Gccupied 8.

AL EE T o
Center Freq 5.755000000 GHz Center Freq: 6.765000000 GHz
Trig: Free Run AvglHold: 100/100
#Atten: 30 dB

#IFGain:Low

Ref Offset 8.39 dB
Ref 28.39 dBm

Al

LRSI A R o e Iuwww.u&mkwm«»-.,l,,ﬂ«
1 \ ‘

AR

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.3 dBm

35.996 MHz
-25.555 kHz % of OBW Power 99.00 %

Transmit Freq Error
x dB -6.00 dB

x dB Bandwidth 35.10 MHz

STATUS

09:48.
Radio Std.

Radio Ds

ice: BTS

Mkr3 5.772525 GHZ]
-13.006 dBm

39 AM Aug 28, 2024
None

Sweep 6 ms|

-6dB Bandwidth NVNT n40 5795MHz Antl

[ Keysight Spectrum Analyzer - Gccupied 8.
RL RE T o
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

#IFGain:Low

Ref Offset 8.48 dB
Ref 28.48 dBm

Muu'lﬂ,A’M'J- W

Center 5.795 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

36.049 MHz

% of OBW Power

Transmit Freq Error -35.681 kHz
x dB Bandwidth 35.35 MHz x dB

sG STATUS

09
Radio §

Radio Device: BTS

B

td: None

e

Span 60 MHz|
Sweep 6 ms|




Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.37191708
NVNT a 5785 Antl 16.41225649
NVNT a 5825 Antl 16.33720732
NVNT ac20 5745 Antl 17.59252598
NVNT ac20 5785 Antl 17.53748838
NVNT ac20 5825 Antl 17.51802073
NVNT ac40 5755 Antl 36.11074751
NVNT ac40 5795 Antl 36.16220396
NVNT n20 5745 Antl 17.57225257
NVNT n20 5785 Antl 17.54250835
NVNT n20 5825 Antl 17.52819924
NVNT n40 5755 Antl 36.1515123
NVNT n40 5795 Antl 36.18061395




OBW NVNT a 5745MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

A
e L

Center 5.745 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.372 MHz
-53.475 kHz
19.40 MHz

Transmit Freq Error
x dB Bandwidth

Freq; 5.745000000
ig: Free Run
#Atten: 30 dB

e e e e
W
L |

#VBW 620 kHz

Total Power

% of OBW Power
x dB

===
09:35 Au028, 2024
Radio Std: None

GHz
‘AvglHold: 100100

Radio Device: BTS

LI
il

Span 30 MHz|
Sweep 1.333 ms

15.3 dBm

99.00 %
-26.00 dB

OBW NVNT a 5785MHz Ant1

= Keysight Spectrum Analyzes - Gecupied BW.
RL 5

Cerer Freq 5.785000000 GHz

#IFGain:Low

Ref Offset8.44 dB
Ref 28.44 dBm

e L

Center 5.785 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.412 MHz
-42.618 kHz
19.67 MHz

Transmit Freq Error
x dB Bandwidth

sG

Trig: Free Run
#Aten: 30 dB

-

At v

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Center Freq; 6.785000000 GHz

09:38:04 AM Aug 28, 2024
Radio Std: None

‘AvglHold: 100100

Radio Device: BTS

W

"w.v,\~'#»,..n~‘,,.4.u_“,‘

Span 30 MHz|
Sweep 1.333 ms

14.9 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT a 5825MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

#IFGain:Low

Ref Offset 8.64 dB

Ref 28.64 dBm

;

r
LMP'_‘,‘I,‘MM.,H, .

Center 5.825 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.337 MHz
-38.838 kHz
19.50 MHz

Transmit Freq Error
x dB Bandwidth

ig: Free Run
#Atten: 30 dB

e A I e s g

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Freq: 5.825000000 GHz

===
19:39:36 AM Aug 28, 2024
Radio Std: None

‘AvglHold: 100100

Radio Device: BTS

Sweep 1.333 ms
15.8 dBm

99.00 %
-26.00 dB




OBW NVNT ac20 5745MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.745000000 GHz

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

s Vo s

b

Center 5.745 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.593 MHz
-55.141 kHz
19.95 MHz

Transmit Freq Error
x dB Bandwidth

Freq: 5.745000000 GHz
ig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

At R

#VBW 620 kHz

Total Power 14.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

==
09:53:14 AM Aug 28, 2024
Radio Std: None

Radio Device: BTS

\Mﬁ

Baas iy

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT ac20 5785MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 5.785000000 GHz

#IFGain:Low

Ref Offset8.44 dB
Ref 28.44 dBm

Kt ""V/J

Center 5.785 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.537 MHz
-58.609 kHz
20.36 MHz

Transmit Freq Error
x dB Bandwidth

sG

Center Freq; 6.785000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

-

-«m»’m—.,v A T L T

#VBW 620 kHz

Total Power 13.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

A

09:55:40 AM Aug 28, 2024
Radio Std: None

Radio Device: BTS

Y
WSt

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT ac20 5825MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.825000000 GHz

#IFGain:Low

Ref Offset 8.64 dB
Ref 28.64 dBm

JR———

o
g

g

Center 5.825 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.518 MHz
-52.352 kHz
20.06 MHz

Transmit Freq Error
x dB Bandwidth

I

Freq: 5.825000000 GHz
ig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 620 kHz

Total Power 14.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

A A Ao

==
09:58:17 AM Aug 28, 2024
Radio Std: None

Radio Device: BTS

s

N,

WA tgan

Span 30 MHz|
Sweep 1.333 ms




OBW NVNT ac40 5755MHz Antl

[ gt Spectrum Analyzer - Occupied B
AL e
Center Freq 5.755000000 GHz
#FGain:Low

Ref Offset 8.39 dB
Ref 28.39 dBm

MW‘J"F

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.111 MHz

-26.390 kHz
40.53 MHz

Transmit Freq Error
x dB Bandwidth

Freq: 5.755000000 GHz
ig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 1.2 MHz

Total Power 14.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Aug
Radio Std: None

Radio Device: BTS

1“\\"'.4-

Tyl

Span 60 MHz|
Sweep 1.333 ms

OBW NVNT ac40 5795MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 5.795000000 GHz

#IFGain:Low

Ref Offset 8.48 dB
Ref 28.48 dBm

Center Freq; 6.795000000 GHz
—s~  Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

M«wmwnwuwm"«vﬂmwdum
f{

s

Lot |

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.162 MHz
13.192 kHz
40.57 MHz

Transmit Freq Error
x dB Bandwidth

sG

#VBW 1.2 MHz

Total Power 13.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

10:04:56 AM Aug 28, 2024
Radio Std: None

Radio Device: BTS

Sweep 1.333 ms

STATUS

OBW NVNT n20 5745MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

#IFGain:Low

Ref Offset 8.46 dB
Ref 28.46 dBm

e e et :w-\I«-.».‘ﬂ,\.,ﬂ...ﬂm\..‘,,‘, T

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.572 MHz
-52.540 kHz
19.98 MHz

Transmit Freq Error
x dB Bandwidth

Freq: 5.745000000 GHz
ig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 620 kHz

Total Power 14.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

==
09:41; Aug 28, 2024
Radio Std: None

Radio Device: BTS

R

Al

Span 30 MHz|
Sweep 1.333 ms




OBW NVNT n20 5785MHz Antl

N 09:44:34 AM Aug 28, 2024
Freq: 5.785000000 GHz Radio Std: None
ig: Free Run ‘AvglHold: 100100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.785000000 GHz

Ref Offset8.44 dB
Ref 28.44 dBm

I ™ Poppnp iy anAnfh hAAR Ay i
PSR r Sy T T e YL Aot

Center 5.785 GHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 14.2 dBm
17.543 MHz

Transmit Freq Error -53.890 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.01 MHz x dB -26.00 dB

OBW NVNT n20 5825MHz Antl

[ Kepsight Specirurm Analyze - Occopied BW e ]
RL N N N 09:46:17 AM Aug 28, 2024
Center Freq; 5.826000000 GHz Radio Std: None
s Trig: FreeRun ‘AvglHold: 100100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 5.825000000 GHz

Ref Offset 8.64 dB
Ref 28.64 dBm

A inf psmpd oo
- A s

RT

Center 5.825 GHz Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 14.5 dBm
17.528 MHz

Transmit Freq Error -44.614 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.94 MHz x dB -26.00 dB

sG STATUS

OBW NVNT n40 5755MHz Antl

N 09:48: Au 28, 2024
Freq: 5766000000 GHz Radio Std: None
ig: Free Run ‘AvglHold: 100100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 5.755000000 GHz

Ref Offset 8.39 dB
Ref 28.39 dBm

[T P R T T

[TIRINT RN

Center 5.755 GHz Span 60 MHz|
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 14.0 dBm
36.152 MHz

Transmit Freq Error -33.014 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.85 MHz x dB -26.00 dB




OBW NVNT n40 5795MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL
Center Freq 5.795000000 GHz

Trig: Free Run
#Aten: 30 dB

#IFGain:Low

Ref Offset 8.48 dB
Ref 28.48 dBm

N A

Center 5.795 GHz

#Res BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power

36.
Transmit Freq Error
x dB Bandwidth

MHz
3.885 kHz
41.19 MHz

% of OBW Power
x dB

Center Freq; 6.795000000 GHz
‘AvglHold: 100100

(=<3
09:50:54 AM Au 28, 2024
Radio Std: None

Radio Device: BTS

Moyl

Span 60 MHz|
Sweep 1.333 ms

13.6 dBm

99.00 %
-26.00 dB

STATUS




Maximum Power Spectral Density Level

Max PSD Total PSD Limit
Condition | Mode Frequency (MHz) Antenna Duty Factor (dB) Verdict
(dBm/ 510KHz (dBm/ 510KHz)| (dBm/ 500KHz)
NVNT a 5745 Antl -4.155 0.87 -3.285 30 Pass
NVNT a 5785 Antl -4.585 1.12 -3.465 30 Pass
NVNT a 5825 Antl -3.09 0.87 -2.22 30 Pass
NVNT ac20 5745 Antl -4.106 0.16 -3.946 30 Pass
NVNT ac20 5785 Antl -4.789 0.13 -4.659 30 Pass
NVNT ac20 5825 Antl -3.342 0.13 -3.212 30 Pass
NVNT ac40 5755 Antl -7.762 0.26 -7.502 30 Pass
NVNT ac40 5795 Antl -8.718 0.26 -8.458 30 Pass
NVNT n20 5745 Antl -3.543 0.13 -3.413 30 Pass
NVNT n20 5785 Antl -4.334 0.13 -4.204 30 Pass
NVNT n20 5825 Antl -3.71 0.13 -3.58 30 Pass
NVNT n40 5755 Antl -8.216 0.26 -7.956 30 Pass
NVNT n40 5795 Antl -8.755 0.26 -8.495 30 Pass




PSD NVNT a 5745MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Rl T o

Center Freq 5.745000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.745 756 GHZ
Ref Offset 8.46 dB
R;r znsj:nu dBm -4.155 dBm

1
J— wa-.hmwmmﬂﬂmvﬂ*\www - i,
R

N,

Center 5.74500 GHz Span 30.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.333 ms (10001 pts)

sG STATUS

PSD NVNT a 5785MHz Ant1

= Keysight Spectrum Analyzes - Swept SA
RL

- - IRl N 09:38:20 AM
Center Freq 5.785000000 GHz Avg Type: RMS TRACH
PNO: Fast ~+—  Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 8.44 dB Mkr1 5.783 863 GHZ

Ref 20.00 dBm -4.585 dBm

AN R AL | ANh
O i hy ’h‘nw .
\

f
Il

Center 5.78500 GHz Span 30.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.333 ms (10001 pts)

sG STATUS

PSD NVNT a 5825MHz Ant1

= Keysight Spectrum Analyzes - Swept SA

Rl e o
Center Freq 5.825000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 8.64 dB Mkr1 5.823 668 GHZ

Ref 20.00 dBm -3.090 dBm|

1

T I i I, T
e T e

Center 5.82500 GHz Span 30.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.333 ms (10001 pts)

sG STATUS




PSD NVNT ac20 5745MHz Antl

= Keysight Spectrum Analyzes - Swept SA

RL
Center Freq 5.745000000 GHz

PNO: Fast ~—
IFGain:Low

Ref Offset 8.46 dB
Ref 20.00 dBm

Center 5.74500 GHz
#Res BW 510 kHz

#VBW 1.5 MHZ*

Avg Type: RMS
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB
Mkr1 5.744 178 GHz

-4.106 dBm|

Span 30.00 MHz
Sweep 1.333 ms (10001 pts)

STATUS

PSD NVNT ac20 5785MHz Antl

= Keysight Spectrum Analyzes - Swept SA
RL

Cerer Freq 5.785000000 GHz
PNO: Fast ~#—
IFGain:Low

Ref Offset 8.44 dB
Ref 20.00 dBm

Avg Type: RMS
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

1

AT | e
B i i " o st

Center 5.78500 GHz
#Res BW 510 kHz

sG

#VBW 1.5 MHZ*

Span 30.00 MHz
Sweep 1.333 ms (10001 pts)

STATUS

PSD NVNT ac20 5825MHz Antl

= Keysight Spectrum Analyzes - Swept SA

RL RE
Center Freq 5.825000000 GHz
PNO: Fast ~#—
IFGain:Low

Ref Offset 8.64 dB
Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 510 kHz

#VBW 1.5 MHZ*

Avg Type: RMS
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Mkr1 5.824 103 GHz
-3.342 dBm

Span 30.00 MHz
Sweep 1.333 ms (10001 pts)

STATUS




PSD NVNT ac40 5755MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Rl T o

Center Freq 5.755000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

N Mkr1 5.756 242 GHZ
Ref Offset 8.39 dB
R;r znsj:nu ;Bm -7.762 dBm

1
,-”'e'-'ﬂww-vhww»am«w

Iw’“\\

—

Lpsnord

Center 5.75500 GHz Span 60.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.333 ms (10001 pts)

PSD NVNT ac40 5795MHz Antl

= Keysight Spectrum Analyzes - Swept SA
RL

Cerer Freq 5.795000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 8.48 dB Mkr1 5.799 032 GHZ

Ref 20.00 dBm -8.718 dBm

"
e ,q,rﬂ“d'd\

Center 5.79500 GHz Span 60.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.333 ms (10001 pts)

sG STATUS

PSD NVNT n20 5745MHz Antl

[ Keysight Spectrum Analyzer - Swept 54
AL EE T o
Center Freq 5.745000000 GHz Avg Type: RMS

PNO: Fast ~»— Trig: FreeRun AvglHold: 100/100
IFGain:Low #Aten: 30 dB

Mkr1 5.744 067 GHZ
Ref Offset 8.46 dB
R;r znsj:nu dBm 3.543 dBm)

1

h_M.r,.mm'-wm—vm-m \(/-M"""""""“"‘W‘*»m..*
i,

JLU.»'L*‘“L'L

Center 5.74500 GHz Span 30.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.333 ms (10001 pts)




PSD NVNT n20 5785MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Rl T o

Center Freq 5.785000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.784 496 GHZ
Ref Offset 8.44 dB
R;r znsj:nu dBm -4.334 dBm

1

e " Al
!

b
iy

Center 5.78500 GHz Span 30.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.333 ms (10001 pts)

PSD NVNT n20 5825MHz Antl

= Keysight Spectrum Analyzes - Swept SA
RL

Center Freq 5.825000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.823 815 GHZ
Ref Offset 8.64 dB
R;r znsj:nu dBm -3.710 dBm|

Center 5.82500 GHz Span 30.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.333 ms (10001 pts)

sG STATUS

PSD NVNT n40 5755MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Rl T o

Center Freq 5.755000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

N Mkr1 5.756 596 GHZ
Ref Offset 8.39 dB
R;r znsj:nu ;Bm -8.216 dBm

oA AL o et "“"“’"”"‘WHWWW.«,‘

Center 5.75500 GHz Span 60.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.333 ms (10001 pts)




PSD NVNT n40 5795MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Rl T o

Center Freq 5.795000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 5.796 986 GHZ
Ref Offset 8.48 dB
R;r znsj:nu dBm -8.755 dBm

pl
Wt

Center 5.79500 GHz Span 60.00 MHz|
#Res BW 510 kHz #VBW 1.5 MHZ* Sweep 1.333 ms (10001 pts)

M STATUS




Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -32.98 Pass
NVNT a 5825 Antl -37.46 Pass
NVNT ac20 5745 Antl -33.5 Pass
NVNT ac20 5825 Antl -35.88 Pass
NVNT ac40 5755 Antl -32.46 Pass
NVNT ac40 5795 Antl -38.22 Pass
NVNT n20 5745 Antl -22.03 Pass
NVNT n20 5825 Antl 5.71 Pass
NVNT n40 5755 Antl -24.2 Pass
NVNT n40 5795 Antl -32.31 Pass




Band Edge NVNT a 5745MHz Low Antl

= Keysight Spectrum Analyzes - Swept SA

RL T -
Center Freq 5.665000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun AvglHold: 100100
e IFGain:Low #Atten: 30 dB
Mkr1 5.746 2 GHZ]
Ref Offset 11.46 dB
Ref 20.00 dBm ) 10.558 dBm

Trace 1Pass

Vi

T S L g A A

Stop 5.7650 GHz,
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

sG STATUS

Band Edge NVNT a 5825MHz High Antl

= Keysight Spectrum Analyzes - Swept SA
RL 5

Center Freq 5.905000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 30 dB

Mkr1 5.824 4 GHZ
Ref Offset 1164 d8 %
Ref 20,00 dBm X 11.305 dBm

e e TR e

Start 5.8050 GHz Stop 6.0050 GHz|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

¥

4 GH 05 dBm
5.850 0 GHz -38.805 dBm |
5.876 4 GHz -37.462 dBm |

Band Edge NVNT ac20 5745MHz Low Antl

[ Keysight Spectrum Analyzes - Swept SA
Rl RE VSEAN ]
Center Freq 5.665000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 30 dB

Mkr1 5.743 8 GHZ
Ref Offset 11.46 dB -
Ref 20,00 dBm ) 9.147 dBm

.1

Stop 5.7650 GHz,
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

¥ FUNCTION WIDTH!

9,147 dBm
-35,535 dBm |
-33.508 dBm |




Band Edge NVNT ac20 5825MHz High Antl

= Keysight Spectrum Analyzes - Swept SA

Rl T o

Center Freq 5.905000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 30 dB

Ref Offset 11.64 dB
Ref 20.00 dBm

1P§1

Start 5.8050 GHz Stop 6.0050 GHz|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

¥

825 4 GH 9,692 dBm
5.850 0 GHz -39.618 dBm |
5.850 8 GHz -35,886 dBm |

sG STATUS

Band Edge NVNT ac40 5755MHz Low Ant1

= Keysight Spectrum Analyzes - Swept SA
RL R

Cerer Freq 5.695000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 30 dB
Ref Offset 11.39 dB Mkr1 5.757 6 GHZ|

Ref 20.00 dBm ) 5.690 dBm

1
1

e "
P T PES S . ‘l'P o,

Start 5.5950 GHz Stop 5.7950 GHz|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

¥

6 GH 690 dBm
5725 0GHz -34,794 dBm |
5.724 8 GHz -32.467 dBm |

Band Edge NVNT ac40 5795MHz High Antl

= Keysight Spectrum Analyzes - Swept SA
Avg Type: Log-Pwr

PNO: Fast ~»— Trig: FreeRun AvglHold: 100100
IFGain:Low #Aten: 30 dB

Ref Offset 11.48 dB
Ref 20.00 dBm

Stop 5.9550 GHz,
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

¥ FUNCTION WIDTH!

H 87 dBm
5.850 0 GHz -41.059 dBm |
5.880 6 GHz -38.227 dBm |




Band Edge NVNT n20 5745MHz Low Antl

= Keysight Spectrum Analyzes - Swept SA

Rl T o

Center Freq 5.665000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 30 dB

Ref Offset 11.46 dB Mkr1 5.746
Ref 20.00 dBm 9.46.
Trace 1 Pass

Start 5.5650 GHz Stop 5.7650 GHz,
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

sG STATUS

Band Edge NVNT n20 5825MHz High Antl

= Keysight Spectrum Analyzes - Swept SA
RL 5

Center Freq 5.905000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 30 dB

Mkr1 5.827 0 GHZ|
Ref Offset 1164 dB <
Ref 20.00 dBm 10.372 dBm

Trace 1Pa®la3
oy

m‘lhlruw-l\hﬂ.r-#'nﬂ-mmhw.h-.-‘t.wm-m I AN e A

Start 5.8050 GHz Stop 6.0050 GHz|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

¥

827 0 GH 0 dBm
5.832 0 GHz 5.632dBm |
58324 GHz 5.719dBm,|

Band Edge NVNT n40 5755MHz Low Antl

= Keysight Spectrum Analyzes - Swept SA

Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun AvglHold: 100100
IFGain:Low #Aten: 30 dB

Mkr1 5.757 2 GHZ
Ref Offset 11.39 dB
Ref 20,00 dBm ) 5.523 dBm

e T

Stop 5.7950 GHz,
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

¥ FUNCTION WIDTH!

H dBm
5.725 0 GHz -33.509 dBm |
5724 4 GHz -24.201 dBm |




Band Edge NVNT n40 5795MHz High Antl

= Keysight Spectrum Analyzes - Swept SA

Rl T o
Center Freq 5.855000000 GHz Avg Type: Log-Pwr

PNO: Fast ~s— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 11.48 dB Mkr1
Ref 20.00 dBm

Trace 1Pass 1
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Start 5.7550 GHz Stop 5.9550 GHz|
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

93 4 GH 038 dBm
5.850 0 GHz -33,688 dBm |
5.851 0 GHz -32.312 dBm |

sG STATUS






